
I
Special Publication SJ 87-SP5

I

I

I

I

I

A PRELIMINARY ASSESSMENT OF PHOSPHORUS PRECIPITATION-

INACTIVATION AS A RESTORATION TECHNIQUE IN LAKE APOPKA

By

• Richard A Baird
Project Manager

• ORANGE COUNTY ENVIRONMENTAL PROTECTION DEPARTMENT
2002 East Michigan Avenue

• Orlando, Florida 32806

I John M. Bateman, P.E.
Department Manager

I

I

St. Johns River Water Management District
Post Office Box 1429

• Palatka, Florida 32078

For the

• September 8, 1987

I

I

I



I
I
I
I
• ACKNOWLEDGEMENTS

• The Orange County Environmental Protection Department would

_ like to recognize and thank Dr. Edward R. Pershe for his work

' on this report.

• We also wish to thank all the people whose names do not appear
[...]
surface input. Macrophytes growing in rich sediments acted as nutrient
pumps releasing phosphorus above the floe layer. This event-as well as
flushing of the bird refuge and marshland to the south of the lake and
continued input of septic tanks-overcame the alum treatment within three
years. The three-year respite marked the first period in 10 years to be
free of bluegreen algae problems. Long term restoration efforts began in
1978-79 with sewering of the lake periphery.

A-14



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

42. Ganczarczyk, J. Hamoda, M.F.D. 1973. Aerobic Digestion of Organic Sludges
Containing Inorganic Phosphorus Precipitates: Phase I. Environment Canada
Research Report. No. 3 p. 71. J 1973.

Three series of laboratory batch and semi-continuous experiments were
carried out at 20C on the aerobic digestion of activated sludges containing
aluminum salts or ferric salts used for phosphorus precipitation. Treatment
responses measured were digested sludge characteristics, such as volatile
solids destruction, oxygen uptake, settleability, and dewaterability, and
supernatant characteristics, including total organic carbon, soluble
nutrients, and suspended solids. The only variable that was controlled for
all experiments was the sludge hydraulic detention time. The aerobic
digestion of conventional activated sludge was not affected to any
significant degree by the presence of ferric of aluminum precipitates.For
both the control and chemically precipitated sludges an aeration period of
10 to 15 days was required for stabilization. Release of soluble organic
carbon and nutrients during the aerobic digestion of activated sludges was
not altered appreciably in the presence of the chemical precipitates. At
the higher chemical dosages there was a reduction in nutrient release in the
supernatant. Dewaterability and settling characteristics of control and
chemically precipitated digested sludges did not differ significantly.
(Sandoski-Frank!in)

43. Garrison, P.O. Knauer, D.R. 1983. Lake Restoration: A Five-Year Evaluation
of the Mirror and Shadow Lake Project Waupaca, Wisconsin. EPA-600/3-83-010.
100 p.

Mirror and Shadow Lakes, small seepage lakes in central Wisconsin, had
experienced cultural eutrophication as a result of storm water drainage.
Storm sewers were diverted from the lakes in 1976 and in 1978 aluminum
sulfate was applied to enhance the recovery rate by reducing internal
phosphorus loading from the sediments. Mirror Lake was artificially
circulated to prevent low winter oxygen concentrations and increase spring
oxygen concentrations. Storm sewer diversion reduced external phosphorus
loading from 58-65 percent for both lakes while the aluminum sulfate
application reduced inlake phosphorus concentrations from 90 mg/cu m and 55
mg/cu m in Mirror and Shadow Lakes respectively to 20-25 mg/cu m. Diversion
of the storm sewers resulted in a decrease in epilimnetic phosphorus and
nitrogen concentrations. Increased algal productivity and biovolume as a
result of urban drainage after storm events were eliminated following storm
sewer diversion. With the greatly reduced sediment phosphorus release
following the alum treatment there was a decrease in spring algal community
size and a shift from a community dominated by Oscillatoria agardhii var.
to a more diverse community. Annual primary production was reduced 38
percent in Mirror Lake with the depth profiles shifting to those represen-
tative of mesotrophic lakes. Phosphorus and nitrogen sedimentation rates
were reduced 55 percent and 28 percent respectively resulting in a decrease
in the amount of these nutrients being recycled. The zooplankton community
numerical size was reduced as the algal production declined.

44. Gilbert, Jerome B. Culp, Gordon L. Salo, John E. 1980. Las Vegas Bets
on a Sure Winner. Water & Wastes Engineering. Vol 17 No 9. p 16.

Technical feature to protect the quality of Lake Mead and Las Vegas wash
in Nevada, six water treatment alternatives and three wastewater treatment
plants in the Las Vegas Valley were analyzed. The treatment plants and the

A-15



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

treatment alternatives are described. Studies on cost-effectiveness,
functional limitations, environmental impact, and energy-efficiency of the
treatment alternatives are discussed. The low lime treatment mode should
be used initially at area treatment facilities because of its proven
dewatering characteristics, and the alum treatment mode should receive
further testing.

45. Ginn, Thomas C. Grieb, Thomas M. Porcella, Donald B. Lorenzen, Marc W.
1981. Limnological Survey of Layfayette Reservoir. EPA-600/3-81-009
127 p.

Layfayette Reservoir is located in Lafayette, California, approximately
20 miles east of San Francisco. The reservoir is an emergency standby
water supply and recreational facility. The purpose of the project was to
monitor selected chemical and biological characteristics of the reservoir in
order to evaluate limnological conditions before the implementation of
restoration measures (hypolimnetic aeration in conjunction with alum
treatment). These studies were conducted for a period of 15 months from
April 1978 to June 1979.

46. Gray, Albert C. Jr. Gerber, H. Bruce. Paul, Paul E. 1976. Activated Sludge
Process with Alum Addition and Heat Treatment. Journal Water Pollution
Control Federation. Vol 48. No 1. p 163-178

Following the study and evaluation of a number of treatment process
combinations that would provide the degree of treatment mandated by the
Pennsylvania Department of Environmental Resources, a treatment scheme
involving the high-purity oxygen activated sludge system was recommended.
The recommended treatment process includes degritting, flocculation, and
primary sedimentation, activated sludge using high-purity oxygen; phosphorus
precipitation by the addition of alum following oxygenation; secondary
sedimentation; disinfection by chlorination; gravity thickening of primary,
waste activated, and phosphorus sludges; thermal conditioning of sludges;
and vacuum filtration, steam drying, and incineration of thermally conditioned
sludges. The recommended system will afford a high degree of treatment and
provide for complete disposal of sludges while minimizing the additional
space required for biological treatment units.

47. Gromiec, M. Valve, M. Liponkoski, M. 1982. Nutrient Removal from Waste
Waters by Single Sludge Systems. Tech Res Cent Fin! Res Rep 1-126.

Environmental impacts of nitrogenous compounds in wastewaters discharged
into aquatic environments are presented. Technology for removal of N from
wastewaters is reviewed. Emphasis is given to the single sludge systems for
N removal and their performance in different countries. Nitrification and
denitrification kinetics, and state-of-the-art mathematical models for
these processes are described. A single sludge nitrification-denitrification
system with intermittent aeration combined with simultaneous precipitation
of P with FeS04 was tested. Experiments were performed in a technical
scale plant at the Suomenoja Research Station, Espoo (Finland). A dynamic
mathematical model was proposed for this process. The model consists of
differential equations, written for NH3 and nitrate N, biochemical 02
demand, alkalinity, dissolved 02 and heterotrophic and nitrifying organisms.
A computer program for solving these differential equations was developed
and computer simulations were performed to show the effects of variables on

A-16



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

the performance of the process. The computer program was a useful tool for
determining the operational strategies for the process. Technical considerations
for the process are given.

48. Gujer, Willi Boiler, Marcus. 1978. Basis for the Design of Alternative
Chemical-Biological Waste Water Treatment Processes. Progress in Water
Technology. Vol. 10 No.6 p 741-758.

Conventional and pre-precipitation primary treatment in combination with
simultaneous precipitation and conventional activated sludge processes have
been operated in parallel in semi-technical scale. Experimental results are
evaluated in order to yield design information for alternative chemical-
biological wastewater treatment processes for organic carbon removal, nitri-
fication and phosphorus removal. Data regarding nutrient mass flow, sludge
production and sludge thickening characteristics, biological kinetics and
phosphorus precipitation is given for an integrated design of primary-secondary
processes. Achievable residual concentrations of collective and specific
water quality parameters are expressed in statistical terms.

49. Giles, M. 1980. Chemical Treatment Solves Tannery Waste Problems.
Industrial Wastes. 26(2) p 30-31.

Manufacturing leather hides for sporting equipment necessitates treat-
ment of a variety of pollutants in the wastewater treatment facility at
the Gunnison Brothers Tannery in Girard, Pennsylvania. Approximately 33,000
gpd of non-uniform wastewaters are treated with chemicals and specialized
flexible waste treatment equipment. The 2 types of wastewater treated are
tannery and finishing mill wastes, which contain lime, hair and other
protein, grease and fatty acids, and numerous acids and dyes. A batch-type
system is used in the wastewater facility because composition of the waste-
water to be treated changes often due to the seasonal nature of the tannery's
business. Jar tests are performed each day to determine how the influent will
be treated because of the non-uniformity of wastewaters. Aluminum sulfate
(alum) is used for clarification of water and for the reduction of SS,
proteins, oil and grease, and BOD. The company uses =800 mg/1 of alum
as aluminum slufate, in conjunction with 10 mg/1 Separan AT273, an anionic
polyelectrolyte. The effluent SS can be reduced to 5 mg/1 with alum
treatment. After flocculating, settling, and clarifying, the wastewater
is disinfected and discharged into Brandy Run, a tributary of Elk Creek,
which feeds into Lake Erie. A pilot study is under way to replace the
existing system with a more efficient facility to meet proposed EPA guide-
lines. (FT)

50. Hamm, A. 1981. Input Control of Nutrients by Technical Measures. Water
Supply. Vol 1. No 1. p 207-215.

The paper ideals with the amount of P-load from point sources and the
reduction of phosphorus in detergents as it is now intended by the German
law. Measures of sewage diversion were first established at the lakes
Tegernsee and Schliersee in Baveria. The development of these lakes till
today is shown. If complete sewage diversion is not possible, chemical
precipitation of sewage should be used. The different treatment systems are
described. The second aim of chemical flocculation in sewage is to improve

A-17



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

the efficiency of treatment concerning organic substances and other
pollutional factors. Further reduction of P in sewage with effluent values
lower than 1 mg/1 can be achieved by sand filtration, activ-alurn-treatment,
flocculating filtration and other advanced treatment techniques.

51. Haumann, D. Waite, T.D. 1978. The Kinetics of Phosphate Removal in Small
Alkaline Lakes by Natural and Artificial Processes. Water, Air and Soil
Pollution. Vol 10. No 3. p 291-213.

Decreasing phosphorus (P) levels in the water column by alum treatment
was highly efficient (40.8% per day) in two small artificial lakes located
on a golf course in southwest Miami, Florida. Experiments September 1972-
August 1974 defined rates and mechanisms which maintain low P levels,
determined average nutrient uptake mechanisms and benthic macrophyte uptake
capabilities, and discovered if P removal by filter-alum with sediment
sealing would be sufficient to inhibit macrophyte growth. Benthic
macrophytes communities use high P levels from the water column rather than
from sediments. Applied P fertilizer removal rates adhere closely to two
consecutive first-order reactions. Phase I, or the first few days,
corresponds to high P removal rates whereas Phase II removes P at slower
rates. Natural physicochemical mechanisms remove 79.7% to 97.6% P during
Phase I, however, highest per-diem removal by natural processes is 11.1%.
Natural removal mechanisms consist of phosphate absorbed to dispersed
calcite surface areas with slow transmutation to hydroxyapatite. Phase II P
removal results primarily from hydraulic flushing and primary productivity.
Filter-alum application removes P from solution at four times natural
process rates through enmeshment, absorption, and isomorphic replacement of
OH- by phosphate anions in a poly-metallo-hydroxy polymer. (Danovich-
Wisconsin)

52. Herode, S. 1984. The Eutrophication of Lake Balaton: Measurements, Modeling
and Management. LIMNOL. TRAV. ASSOC. INT. LIMNOL. THEOR. APPL.Vol 22.
No 2. p 1087-1091.

In order to study the response of this lake to different nutrient loads
a complex dynamic model, and a simple empiric one have been constructed.
It seems that to avoid strong algal blooms in the first basin the phosphorus
load must be reduced to one sixth of the present level. A more sensitive
response is hoped in the less eutrophicated basins. The effects of different
management alternatives/sewage diversion, phosphorus precipitation, pre-
reservoirs/are discussed.

53. Hi!son, M.A. 1978. Treatment of Mixed Raw Waters. Institution of Water
Engineers and Scientists Journal, p. 537-545

The wastewater treatment processes selected for the Lancashire Con-
junctive Use Scheme (LCUS) at the Catterall site are described. The scheme
will in its present stage of development increase the resources of the
Authority by 135 ML/d and is based on the conjunctive use of the upland
source of the original Flyde Water Board Area, consisting of Stocks and
Barnacre reservoirs, with river water from Wyre and Lune rivers together
with groundwater from an extension of the original borehole system. The
existing treatment plants incorporated into the scheme are those at Stocks
and Barnacre reservoirs and the borehole softening plant at Broughton. A

A-18



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

new river water treatment plant of about 280 ML/d is to be constructed. The
borehole water treatment capacity is also to be increased 80 ML/d. For
borehole water treatment, a straightforward dealkalinization ion-exchange
plant was selected. This type of plant has a relatively low capital cost,
but a high running cost, depending on reagents used. The plant consists of
5 dealkalinization units each capable of softening 10 ML/d to 0 alkalinity
for a final hardness of about 10 mg/1. Up to 4 of these units will be
on-line at any one time, with the 5th unit regenerating. A control room
houses necessary equipment to control the future river water treatment
plant and various other facilities, e.g., mess rooms and workshops. Jar
tests indicate that alum coagulant will likely give the best overall river
treatment results. A coagulation-sedimentation-filtration process produced
satisfactory treated water under all conditions of river water quality.
Dissolved air flotation instead of sedimentation in the treatment scheme
was also sufficient. The main problem of plant control will arise from the
fact that the optimum pH value for coagulation will vary as the proportion
from the 2 rivers varies. It is not anticipated that any difficulties will
be encountered during periods of change-over from river water to borehole
water.

54. Hoehn, Robert C. Dixon, Kevin L. Malone, Jill K. Novak, John T.
Randall, Clifford W. 1983. Biologically Induced Variations in the Nature
and Removability by Alum Treatment of Reservoir Trihalomethane Precursors,
Proceedings AWWA Annual Conference, p. 1093-1118.

The objectives of this study were to compare, during part of the algal
growing season, the solubility-class distributions of organic matter
dissolved in a reservoir, organic extracellular products (ECP) of algae
produced in situ during carbon 14 (14C) uptake studies of primary
productivity, and trihalomethane (THM) precursors included in the pool of
dissolved organic compounds in the lake water. Additional objectives
include relating, if possible, any variations in lake water THM formation
potential to variations in algal and bacterial population densities within
Claytor Lake near Pulaski, Virginia and to algal activity determined by in
situ evaluations, and determining whether there would be seasonal variations
in the effectiveness of alum treatment for removing THM precursors and
other dissolved organic compounds from the lake water. Experimental methods
and procedures are described. The following conclusions are presented:
hydrophobic-neutral organic compounds comprised the majority of the organic
matter indigenous to the lake, as well as that produced by algae in
14-C-uptake studies; algal and bacterial metabolic activity in a lake
significantly alters the THMFP of lake water, though such effects can be
identified best only if diurnal studies are undertaken; there were no
consistent relationships between either the algal or bacterial population
densities and the 7-day THMFPs of lake water collected on a grab-sampling
basis; and alum coagulation reduced THM precursors by about 50 percent,
and its effectiveness did not appear to be altered by variations in algal
or bacterial population densities in the lake.

55. Huang, Ju-Chang Tsai, Kuo-Chun. 1978. New Design Criteria for the Aerobic
Digestion of Sewage Lime Sludge. Progress in Water Technology. Vol 10.
No 1/2. p 615-631.

A-19



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

This study was undertaken to establish a set of design and operation
criteria for the aerobic digestion of sewage lime sludge which was produced
from phosphate precipitation in primary clarifiers. The aerobic digestion
study was carried out at 20C. Special emphasis was placed on the evaluation
of various parameters pertinent to the optimum process design and
operational control for such a digester. The minimum solids detention time
required in the digester is about 10 days. The air requirement for the
digester is 60 scfm/1000 cu ft of digester volume. Following digestion, the
VSS reduction is no more than 15 to 20 per cent, which is equivalent to
only 2 to 4 per cent of the total sludge solids originally present in the
raw lime sludge. However, the digested sludge is readily settleable for
easy decantation and thickening. The sludge is also readily dewaterable by
either drying beds or mechanical means. The dewatered sludge is suitable
for ultimate disposal on land without creating any odor nuisance. The
digested sludge supernatant and filtrate are low in P and COD, their values
being less than one half of those commonly found in domestic sewage.

56. Hultgren, J. Hultman, B. 1981 Swedish Experiences in the Field of
Phosphorus Removal. Europaeisches Abwasser- und Abfa11 symposium EAS
5th. Pub! by Sesellschaft zur Foerderung der Abwassertechnik, St.
Augustin, Ger p 535-546. 1981.

57. 1980. International Trends in Water Management. Effluent and Water Treat-
ment Journal. Vol 20. No 11. 0 538-540.

The importance of national measures for controlling water pollution
becomes evident when one considers international rivers such as the Rhine.
Considerable interest is appearing in the development of models that permit
predictions to be made of the effects of installing or improving wastewater
treatment facilities at different locations within the system. Studies have
also been made of algal blooms in various lakes, attributed to sewage
effluent. Alum treatment has been used to remove phosphate from the
effluent in some cases. The importance of urban stormwater as a source of
nitrogen and phosphorus and the availability of these potential nutrients
for the growth of algae in an area where stormwater is the major contributor
to eutrophic conditions has also been examined. A study on groundwater
quality was performed because of the potential public health hazard caused
by nitrates derived from septic tank leaching systems contaminating ground-
water taken for public supply. Each of these various studies is viewed
from the viewpoint that the interactions of many variables affect the
water quality, leading to the conclusion that the subject of water manage-
ment must concern itself with these interacting variables. (Baker-FRC)

58. Jackson, T.A. Kipphut, G. Hesslein, R.H. Scnindler, D.W. 1980.
Experimental Study of Trace Metal Chemistry in Soft-Water Lakes at
Different pH Levels. Canadian Journal of Fisheries and Aquatic Sciences.
Vol 37. No 3. p 387-402.

The biogeochemistry of Hg, Zn, Co, Fe, Mn, Cr, V, Th, Ba, Cs, As, and
Se in two soft-water lakes of the Canadian Shield was investigated by means
of carrier-free gamma-emitting isotopes introduced into limnocorrals in
which the pH of the water was varied from 6.8 to 5.1. The residence times
of the radionuclides in the water were determined, and the partitioning of
the nuclides among different metal-binding agents in the water and sediments
was studied with the aid of membrane filtration, dialysis, solvent
extractions, and fractionation on Sephadex columns. Metal behavior varied

A-20



I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

systematically with metal properties. Metals of high crystal field
stabilization energy, high electroegativity, or small ionic radius were
most readily scavenged by greater than 0.45 micrometer suspended particles
and dispersed colloids in the water, disappeared most rapidly from the
water column, and were preferentially accumulated by sedimentary binding
agents, including organic substances. Which property of a metal had the
dominant effect on metal behavior depended on environmental factors, such
as the ambient pH and the nature of the binding agents. Thus, Hg was
removed fairly rapidly from the water at pH 6.7-6.8 owing to its high
electronegativity but was removed more slowly ifian any other metal at pH
5.1 owing to its large ionic radius. Acidification of lake water to pH 5.1
interfered with accumulation of Hg and other metals by organic ooze,
probably owing in part to interference with the deposition or formation of
the complexing agents with the 265 nm absorption band. Acidification also
lowered the concentration of NaOH-extractable colloidal phosphate in the
ooze but had no effect on HaOH-extractable orthophosphate content.
(Sims-ISWS)

59. Kainrath, P. Krauth, K. Maier, W. Wagner, R. 1984. Pilot Scale
Studies on Enhanced Biological Phosphorus Removal in an Activated Sludge
Treatment Plant with Nitrification and Predenitrification. Zeitschrift
fur Wasser und Abwasser Forschung. Vol 17. p 245-251.

In activated sludge treatment the enhanced biological removal of
phosphorus from domestic sewage is possibly an alternative to the es-
tablished method of phosphorus precipitation with ferric, aluminum or
calcium salts. However it is not yet clear, whether or not this method
might be practicable in Central-Europe with the wastewater and temperature
conditions existing there. The results of experiments in a pilot-scale
activated sludge treatment plant are presented the influence of the
composition of the influent, the retention time in the various basins, the
variation of the organic sludge load and the seasonal profiles were
investigated in ten different experimental periods during the past two
years. The process design was also changed during the investigations in
order to examine the influence of the system configuration. The aim of
these experiments, which are still in progress, is to investigate the
possibilities for the technical realization of the method presented.

60. Kannan V. Job, S.V. 1980. Diurnal Depth Wise and Seasonal Changes of
Physicochemical Factors in Sathiar Reservoir India. Hydrobiologia.
70 (1-2). p 103-118.

The various physico-chemical factors such as rainfall, depth, water
spread, temperature, dissolved 02, pH, redox potential, alkalinity, total
P, nitrate, kjeldahl N and dissolved organic matter were studied both